
1944-3994/1944-3986 © 2019 Desalination Publications. All rights reserved.

Desalination and Water Treatment 
www.deswater.com

doi: 10.5004/dwt.2019.23467

* Corresponding author.

140 (2019) 231–244
February

Organic pollutants removal by flocculation process using ferric chloride/cationic 
polyelectrolyte for wastewater agricultural reuse

Mohamed Y. Eddeeba, Ghada Heikalb, Abeer El Shahawyc,*
aCivil Engineering, Technical Department, Concord for Engineering & Contracting, Cairo, Postal code 11931, Egypt, 
email: meddeeb@concord-ec.com 
bEnvironmental Engineering Department, Faculty of Engineering, Zagazig University, Postal code 44519, Egypt, 
emails: reemhatem2006@hotmail.com, ghhekal@zu.edu.eg (G. Heikal) 
cDepartment of Civil Engineering, Faculty of Engineering, Suez Canal University, PO Box 41522, Ismailia, Egypt, 
emails: ahmedabeer12000@yahoo.com, abeer_shahawi@eng.suez.edu.eg (A.EL Shahawy)

Received 20 June 2018; Accepted 15 November 2018

a b s t r a c t
A physicochemical treatment (coagulation–flocculation–sedimentation) was applied for drainage 
wastewater using ferric chloride (FeCl3) aided by cationic polyacrylamide (SedipurCF304BASF) as 
flocculant to evaluate the effectiveness of coagulation/flocculation/sedimentation method for removal 
of total chemical oxygen demand (COD), filtered COD, total suspended solid (TSS), total phosphorus 
(TP), turbidity and sludge volume production. An Imhoff and jar test has been conducted to locate 
the optimum settling time and dose of the coagulant and flocculant to be used. The optimum removal 
efficiency was obtained by adding 50 ppm FeCl3 with 2 ppm cationic polyelectrolyte (CP) dose. The 
achieved maximum removal efficiencies were 99%, 99.29%, 99.27%, 73.08%, 99.98% of TCOD, FCOD, 
TSS, TP and turbidity, respectively at pH = 7.7. The dual use of ferric chloride and CP resulted in 6 
mL/L sludge volume production with reduction of 60% of the amount produced, during using only 
FeCl3. It can be concluded from this study that treated wastewater could be safely used for agricultural 
purposes according to Egyptian law for irrigation. The maximum operating cost was found to be equal 
to 0.5812 US$/m3, which corresponds to a coagulant dose of 50 mg/L and flocculent dose of 2 mg/L.

Keywords: Ferric chloride; Polyacrylamide; Flocculation; Drainage; Cost

1. Introduction

Water deficiency is a universal problem arising from the 
growing demand on water due to urbanization, rapid pop-
ulation growth and climate changes. Thus, to overcome this 
problem, there is an urgent need to depend on a variety of 
non-conventional water sources, such as water reuse, rather 
than the dependence on the limited number of water sources. 
However, few researchers focused on this topic (new water 
sources) and consequently there is a lack of information 
about new water sources and their associated treatment tech-
nologies. The reuse of drainage water can provide a funda-
mental supplement to Egypt’s water supply. It can supply a 

quantity of water which is larger than that falls as rain and 
pumped from deep aquifers in Egypt. The discharge of such 
polluted wastewater into the environment is not only aes-
thetically displeasing but also impedes light penetration, 
damages the receiving streams wholesome and may be poi-
sonous to remedy techniques, to food chain and to aquatic 
lifestyles [1–3].

Lake El Temsah is one of the most important lakes in 
Egypt. The lake is located almost at the mid-point on Suez 
Canal. It commonly receives excessive salinity waters from 
the Great Bitter Lake in the south. These waters are over lined 
with the aid of: (i) a layer of sparkling and brackish water 
coming into the lake from the outflow of Ismailia freshwater 



M.Y. Eddeeb et al. / Desalination and Water Treatment 140 (2019) 231–244232

canal. (ii) sparkling water from four drains: El-Mahsama, 
EI-Bahtini, Abu-Gamous and El-Forsan. El-Mahsama drain-
age is the largest one; its discharge reaches 1,984,608 m3/d 
[4]. All waste discharges of El-Mahsama drainage come from 
the growing human activities, raw liquid and waste munic-
ipal sewage, agriculture run off and industrial wastewater. 
In addition to hydrocarbons, several other potential chem-
ical contaminants originate from various pollutant sources. 
All the previous contaminated discharge along the shoreline 
of the drainage have had a quite horrible effect on it, caused 
the demolition of fisheries, and stopped the flow of water 
from the lake to lagoons on the eastern bank of the lake. 
These lagoons were then used as sedimentation basins for the 
dredged ruin, which boost the water salinity and therefore 
lead to the killing of numerous species of fish [4].

Coagulation–flocculation has continually attracted wide-
spread attention for yielding high elimination performance 
in wastewater treatment; this method may be immediately 
applied to wastewaters to do away with organics collectively 
with suspended solids, without being affected by the toxicity 
inside the wastewater.

Also Coagulation will play a crucial role, at once or 
indirectly, within the control of particulates, microorganisms, 
natural and artificial organic depend, precursors of 
disinfection via (DBPs) and some organic ions and metals in 
water and wastewater treatment.

Coagulant materials may be classified into inorganic 
coagulants (e.g., aluminum and ferric salts), synthetic organic 
polymer, or coagulants from natural sources [5].

Aluminum and iron coagulants are commonly used 
in most industries. However, when aluminum is used as 
a coagulant in wastewater treatment, it can cause several 
harmful effects on human health such as constipation, loss of 
memory, convulsions, abdominal colic’s, loss of energy and 
learning difficulties. With the wide application of Al-based 
coagulants, high contents of residual Al in treated water has 
become a major concern because of its neurotoxicity and 
consequent potential for skeletal and hematopoietic toxicity. 
Ferric salts have been found to be economically preferable 
in wastewater treatment since they are highly abundant and 
non-toxic. Also they are preferred due to the low solubility 
of the resulting ferric hydroxide in wastewater, over a wide 
range of pH [6].

One of the principle drawbacks of using traditional Al 
and Fe coagulants is the formation of massive quantities of 
sludge that need disposal. 

On the other hand, the use of Fe-based coagulants has 
inherent merit over the use of Al ones. For example, ferric 
chloride was considered as one of the most effective chemi-
cals to remove anionic surfactants and COD compared with 
aluminum-based coagulants. This was attributed to the fact 
that ferric chloride can generate thicker and heavier flocs than 
aluminum salts. The sludge post-treatment is considered as 
one of the big challenges in all water treatment works due 
to the high treatment cost and environmental concerns [6]. 
To overcome these barriers, many studies have proven that 
twin-coagulants (clearly going on flocculant used as coagu-
lant resource with inorganic coagulants) are used as a cost 
reduction technique. It reduces the dose of certainly taking 
place flocculants collectively with the enhancement of the 
flocculation interest leading to better treatment efficiency 

as they help in agglomeration of slow-settling micro-flocs 
into large denser flocs [7]. Many researches have revealed 
that cationic coagulants coagulation/flocculation procedure 
may be used as a pretreatment prior to biological remedy, 
which will enhance biodegradability of the wastewater all 
through the organic treatment [6,8]. Polymer flocculant is a 
water-soluble material which has adsorbable sites onto sus-
pended particles. Polyelectrolytes are advantageous over 
chemical coagulants because they are safer to handle and are 
easily biodegraded. Generally, organic polymers generate 
less sludge than inorganic salts since they do not add weight 
or chemically combine with other ions in the water to form 
precipitate. Flocculation occurs by a process of adsorption of 
polymers on the particles, followed by a process of bridging 
of polymer chains between particles and/or charge neutral-
ization of the particles. Polymer adsorption onto suspended 
particles is affected by many factors such as molecular weight 
of the polymer, its constituent monomer species and their 
combination, its concentration in a target colloidal system, 
the affinity between polymer and colloidal particles, solution 
environment (pH, ionic strength, etc.), particle concentration, 
and mixing intensity. Polyelectrolyte has huge molecules with 
a high molecular weight which has a high ionization power. 
It produces a large amount of ions in water and shows the 
properties of both polymers and electrolytes. Polyelectrolyte 
includes anionic and cationic types. The most practical benefit 
of poly electrolytes is the formation of massive flocs. These 
massive flocs speed up the flocs settling velocity, reduce the 
expenses of decolonization and also decrease settled sludge 
volume.

FeCl3 with polymer can be used to enhance the biodegrad-
ability of wastewater during the biological treatment. Several 
of the problems with chemical precipitation are that the vol-
ume of sludge is increased and the resulting sludge may have 
poor settling and dewatering characteristics. In addition, metal 
salts used as coagulation aids consume alkalinity and can 
depress the pH of the effluent water. However, the coagula-
tion process is not always perfect as it may result in small flocs 
when coagulation takes place at a very low temperature or 
fragile flocs which break up when subjected to physical forces. 
It is necessary not only to overcome these problems but also to 
improve the coagulation and flocculation processes to obtain 
a good-quality effluent and rapid sedimentation of the flocs 
formed. For this, several products, denominated coagulant 
aids, can be used to bring together and agglutinate the flocs 
formed by the coagulant in order to increase floc density and, 
hence, to improve sedimentation. Polymeric additives can act 
either by polymer bridging or charge neutralization. Thus, the 
sludge produced by the use of ferric chloride in combination 
with polyelectrolyte was compact and reduced in volume.

Tertiary treatments are applied in conventional wastewa-
ter treatment plants (WWTPs) after the secondary treatment to 
reuse reclaimed wastewater in agricultural use. Tertiary treat-
ment further improves quality by nitrification–denitrification 
(to reduce the nitrogen level) and soil and aquifer treatments. 
In recent years, modern WWTPs have been constructed and 
operated with tertiary (or advanced) treatment. Processes 
studied in the bibliography for tertiary treatment includes 
coagulation–flocculation, sedimentation, filtration, disinfec-
tion and ultrafiltration. Coagulation, flocculation and sed-
imentation systems are intended to reduce total suspended 



233M.Y. Eddeeb et al. / Desalination and Water Treatment 140 (2019) 231–244

solid (TSS), biodegradable organics and nutrients (nitrogen 
and phosphorus compounds) in the feed [8].

The objectives of this study were to investigate 
the feasibility of simulating coagulation/flocculation/
sedimentation process efficiency as a pretreatment for 
agricultural reuse of drainage wastewater with respect to 
removal of total COD, filtered COD, turbidity, TSS, total 
nitrogen (TKN, nitrate), total phosphorus and sludge volume 
using ferric chloride either alone or with CP and also to 
investigate optimum mixture of coagulant/flocculant dosages 
with minimum sludge production. 

2. Materials and methods

2.1. Materials

All the chemicals and reagents were of analytical grade. 
Sulfuric acid (98% m/m), FeCl3 (96% m/m), NaOH, and 
CP (Sedipur CF304 BASF) polyacrylamide polymer were 
purchased from Chemproha Chemiepartner B.V. Coagulation 
process was performed on EL-Mahsama in the south of 
Ismailia, Egypt. The characteristics of the source water are 
shown in Table 1.

2.2. Sample analysis

Turbidity and pH were measured using (HI98703-01 
Turbidity Portable Meter) and (AD1000, HANNA 
instruments, Egypt), respectively. Coagulation was carried 
out using a six-paddle stirrer using jar test (IMASS) 
apparatus.

2.3. Study area

The study area occupies the eastern side of Suez Canal 
navigation route, between the Red Sea to the south and the 

Mediterranean Sea to the north. It lies between latitudes 
32°16′–32°18′ E, and longitudes 30°33′–30°35′ N. El-Mahsama 
drainage is considered one of the largest drains that pours 
into Lake Al-Temsah and its discharge reaches an amount of 
22.97 m3/s. The lake is small water body (~15 km2), lies on 
the Suez Canal at midway between Port Said and Suez with 
a depth ranging between 6 and 10 m, and containing about 
34 million cubic meters of water. Ibtehal [4] reported that the 
lake can be distinctly divided into three basins; El Temsah 
Lake, the western lagoon (Al Sayadin Lagoon) and the Suez 
Canal pathway (Fig. 1). It was reported that the pollution lev-
els of El Temsah Lake were relatively high in general when 
compared with the other lagoons on the Nile coast. The fol-
lowing map shows the approximate location of El Mahsama 
drainage which discharge directly in El Temsah Lake.

2.4. Experimental work

2.4.1. Imhoff cone measurements (decanting test without 
chemical products)

Measurements of settled solids in Imhoff cones [9] 
were taken after allowing the samples to settle in intervals 
within 2 h. The aim of this procedure was to determine the 
minimum time required for the best settling and the volume 
of settlable matter at different time. Obtained average values 
in mL units for each waiting time are determined. 

2.4.2. Decanting test with coagulant/flocculant (jar test 
procedures)

Coagulation experiments were conducted in 1.0 L bea-
kers using a conventional jar test apparatus with six paddles. 
The drainage wastewaters from EL Mahsama were dosed 
with different doses of FeCl3 (1, 2, 5, 15 and 50). First, waste-
water during coagulant addition was agitated rapidly at 
200 rpm for 2 min. Then, the mixing rate was reduced down 
to 20 rpm for 5 min to allow the growth of flocs. The agitation 
was stopped and the flocs settled for 30–60 min. Second, a CP 
(Sedipur CF304 BASF) with molecular weight 8 × 106–12 × 106 
as a flocculant was added with 0.5:2 mg/L for each jar at the 
stage of slowing down the speed of stirring. After that, the 
stirring rate was slowed down to 20 rpm for 5 min to allow 
the growth of flocs. Finally, the stirring was stopped and the 
flocs settled for 30–60 min. After sedimentation, a superna-
tant sample was extracted for further analysis. Wastewater 
sample was adjusted to pH 7.7 by using 1.0 M H2SO4 or 
1.0 M NaOH.

2.5. Analytical methods

COD, filtered COD, total nitrogen (refer to supplementary 
S), TKN, nitrate, total phosphorus (refer to supplementary 
S) and the concentration of TSS were analyzed by standard 
method for examination of water and wastewater [9]. Once 
the experiment has been performed in the jar test, the volume 
of decanted sludge is estimated by the volumetric method. 
The sludge production is determined by direct reading as 
mL of sludge/L of settled wastewater using the Imhoff cones. 
Different pH conditions including 4:10 were adopted in this 
study. The main focus, however, was to evaluate the effect of 

Table 1
Characteristics of the source water

Parameter Unit Raw water

pH – 7.00
Temperature °C 28.00
Alkalinity mgCaCO3/L 166.00
Conductivity mS/cm 2,270.00
Chlorides mg/L 517.00
Total dissolved solids (TDS) mg/L 1,306.00
Total suspended solid (TSS) mg/L 137.50
Turbidity NTU 142.00
Oil and grease mg/L 4.60
Total COD mgO2/L 150.00
Filtered COD mgO2/L 140.00
Total BOD5 mgO2/L 88.00
Filtered BOD5 mgO2/L 85.00
Total nitrogen mg/L 4.55
N-TKN (Kjeldahl) mg/L 3.36
N-nitrate mg/L 0.41